
 

Licence: L6543/1991/11 

IR-T04 Decision Report Template v2.0 (July 2017)  i 

 

 

Review of Existing Licence  

Division 3, Part V Environmental Protection Act 1986 

Licence Number L6543/1991/11 

   

Licence Holder 

 

Water Corporation of Western Australia 

File Number 2010/006732 

  

Premises Kwinana Wastewater Treatment Plant 

119 and 143 McLaughlan Rd 

POSTANS WA 6167 

 
Lot 2128 and Part of Lot 2129 on Plan 173137  

within co-ordinates: 

389182E, 6435349N       389721E, 6435355N 

389586E, 6435032N       389073E, 6434825N  

389503E, 6434735N 

Date of Report 18 September 2020 

Status of Report Final 

 

  

 
Decision Report 



 

1 

Licence: L6543/1991/11 

IR-T04 Decision Report Template v2.0 (July 2017) 
[...]
Groundwater can become contaminated with NDMA from municipal wastewater 
treatment plants, which is known to be a human carcinogen and toxic to a number of 
organs and tissues in the human body (Bradley et al. 2005). However, as the Premises 
does not employ chlorination in its treatment process, NDMA is not expected to be 
present in the treated wastewater. 

b) The Peel-Harvey EPP 

 The Premises is geographically located within the Peel-Harvey EPP area, which 
requires all landholders to contribute to reducing phosphorus loads into the estuary 
and achieve the overall target for phosphorus load of no more than 75 tonnes/yr.  

Treated sewage infiltrated at the Premises could represent a nutrient loading into the 
EPP due to the Peel Main Drain flowing through the Spectacles and into the 
Serpentine River; however, available information indicates that connectivity between 
the Premises and the EPP is likely to be limited due to seasonal variations.  

A 1997 study estimated that approximately 48% of water flowing into the Spectacles is 
from the Peel Main Drain, with the remainder from groundwater. A groundwater study 
tracking K:Cl ratios from the CSIRO Report gives evidence of treated sewage flowing 
eastward via groundwater from the Premises infiltration ponds and ending up in the 
western edge of the Spectacles Lake where it comprises 20-23% of the shallow 
groundwater. However due to the timing of these studies (April 2014) this is 
representative of dry season conditions, and it is known that the Peel Main Drain dries 
out completely in summer months therefore disconnecting the link with the EPP. 
Conversely, in winter months when the Peel Main Drain is more likely to be flowing, 
inputs of treated sewage (via groundwater) into the Spectacles are less likely, due to 
the already high levels of surface water within the wetland.  

c) Cockburn Sound 

 Available information suggests that treated sewage which does not migrate eastward 
via groundwater towards the Spectacles travels westward via groundwater towards 
Cockburn Sound. The modelling presented in the recent CSIRO report supported the 
theory that the majority of treated sewage which is infiltrated migrates downward 
deeper into the aquifer.  

While the CSIRO Report acknowledges the Cockburn Sound policy, it highlights the 
need for the expected economic and environment benefits of managed aquifer 
recharge to be balanced with the risk of increased nitrogen and phosphorus loads 
entering Cockburn Sound, and also notes the need for further site-specific 
investigations to assess the potential environmental impacts. 

According to DWER’s Expert Hydrogeologist (Attachment 2), it is expected that the 
rate of discharge of nitrogen from infiltration activities on the arrival of the plume at the 
coast would initially be of the order of 1 tonne of N per year into Cockburn Sound.  
However, depending on the rate at which nitrogen is removed from groundwater by 



 

37 

Licence: L6543/1991/11 

IR-T04 Decision Report Template v2.0 (July 2017) 

denitrification and on the amount of groundwater abstraction from the plume, this could 
progressively increase over time to a maximum of about 15 tonnes of N per year (but it 
would take up to 50 years for the treated sewage plume to reach the coast). It should 
be noted that this rate of discharge of nitrogen would be relatively low compared to the 
current discharge rate by groundwater to Cockburn Sound of an estimated 350 
tonnes/year. 

Based on the information above, it is considered that the receptor most likely to be impacted 
by the infiltration of treated sewage is the Spectacles.  

 Criteria for assessment 

The Delegated Officer referred to advice (Attachment 2) from DWER’s expert Hydrogeologist 
to assess the potential impacts of infiltration on a site-specific basis.  

The internal technical advice drew upon a range of literature sources, in addition to the 
expertise of the author, to assess the potential risk of impact to the Spectacles wetland, 
including (but not limited to) the following: 

• Scientific literature on an intensively studied example of a groundwater plume from a 
sewage treatment plant in Cape Cod, Massachusetts where discharge to ground over 
a 60 year period created a plume over 1 km wide and more than 6 km in length; 

• Toxics information for metals from the U.S. Geological Survey website; and 

• CSIRO literature on endocrine-disrupting compounds. 

Refer to Attachment 2 for more detail on the sources used for the assessment.  

 Proponent controls 

Controls to reduce and manage the risks associated with the infiltration of up to 4.7ML/day are 
included in Table 15 as follows: 

Table 15: Proponent controls for the discharge of treated sewage via infiltration at 
current rate of 4.7ML/day 

Control  Description  

Sewage 
treatment 
process 

Upgrade to oxidation ditch technology in 2009 (previously a conventional treatment plant 
consisting of primary and secondary treatment with sludge activation) resulted in an almost 
tenfold reduction in total nitrogen and a slight reduction in phosphorus.  

See section 9.6.1 for details on the average treated sewage quality from the Premises.  

Infiltration 
target 

Infiltration to ponds is targeted to a maximum 4.7ML/day with the remainder sent to the 
SDOOL. This practice is controlled with the use of pumps on variable speed drives and a 
buried magnetic flowmeter. Pump rates are adjusted to balance out treated wastewater that 
exceeds the infiltration limit. The SCADA system also alerts operators if daily flow exceeds 
the high (4.7ML/day) limit, at which point it is diverted to SDOOL. 

In addition to the controls above, the Licence Holder conducts monitoring for potential 
impacts, including: 

• continuous monitoring of the volumes of treated sewage infiltrated on the Premises 
and analyses of pH, biochemical oxygen demand, total dissolved solids, total 
suspended solids, nutrients and E coli of the discharge; and 

• six-monthly groundwater monitoring for standing water level, nutrients, pH and 
electrical conductivity from eight monitoring bores within the Premises.  

The groundwater monitoring bores include two bores west, four bores south and one 



 

38 

Licence: L6543/1991/11 

IR-T04 Decision Report Template v2.0 (July 2017) 

bore north of the treatment plant infrastructure, and one bore immediately northeast of 
the infiltration ponds. The bores provide some (limited) information to assist in 
detecting the extent of the groundwater mound under the infiltration ponds, and level of 
nutrients expressing in the groundwater as a result of infiltration. It is noted that there 
are no groundwater monitoring bores required to be monitored on the Existing Licence 
located between the infiltration ponds and the Spectacles wetland, despite the 
existence of bores in this area.  

 Key findings 

The Delegated Officer has reviewed the information regarding the impacts from the 
discharge of treated sewage via infiltration at the current rate of 4.7ML/day and has 
found: 

1. Treatment processes at the Premises result in a reasonable sewage quality compared 
with conventional plants, since the 2009 oxidation-ditch upgrade; 

2. Current infiltration rates have formed a groundwater mound under the infiltration 
ponds, from which contaminated water is drawn into the Spectacles in Summer 
months; 

3. The Spectacles is the receptor most likely to be affected by infiltration. Continued 
infiltration is likely to result in a phosphorus breakthrough into the Spectacles in future. 
The ongoing phosphorus inputs and a breakthrough could result in algal proliferation 
and anoxic events in summer periods and may alter the trophic status of the wetland 
over time.  

4. Impacts to the Spectacles from other contaminants at unknown concentrations 
(endocrine-disrupting compounds and perfluoroalkyl substances) are also possible but 
cannot be clearly defined or assessed based on the available information. 

5. Contamination of the groundwater with NDMA is not expected to occur from the 
Premises due to chlorination not occurring.  

6. The Peel-Harvey EPP is not considered a receptor of significance. The Spectacles 
has limited-no connectivity with the Peel Main Drain at the time of year that it is likely 
to have drawn any contaminated groundwater from the groundwater infiltration mound; 

7. Cockburn Sound is not a receptor of significance. Potential nitrogen loading is minor 
compared with nitrogen inputs from other sources, and it is estimated to take ~50 
years for nitrogen from the infiltration site to arrive at the coast;  

8. Groundwater monitoring required by the Existing Licence is limited in its capacity to 
show contamination or inform the transfer of contaminated groundwater from the 
infiltration site to the Spectacles. The number and location of groundwater bores and 
contaminants, metals in particular, should be reviewed.  

9. There is no documented evidence of algal blooms or anoxic events to date available 
to DWER; however, it is still considered that these events are reasonably foreseeable 
at current infiltration rates.   

 Consequence 

Based upon internal technical advice (Attachment 2), the Delegated Officer has determined 
that the impact of algal blooms and anoxic events would be a short-term impact to an area of 
high conservation value (the Spectacles). Therefore, the Delegated Officer considers the 
consequence to be Major. 

A reduction in the consequence to the environmental receptor from mid to long term down to 



 

39 

Licence: L6543/1991/11 

IR-T04 Decision Report Template v2.0 (July 2017) 

short term impacts is considered appropriate based on the historical impacts to the receptor 
and the broader range of factors continuing to influence the health of the receptor. 

 Likelihood of consequence 

Based upon the limited tangible evidence that current infiltration rates have already resulted in 
impacts, the Delegated Officer has determined that algal blooms and anoxic events in summer 
periods could occur at some time. Therefore, the Delegated Officer considers the 
consequence to be Possible. 

 Overall rating 

The Delegated Officer has compared the consequence and likelihood ratings described above 
for the Risk Criteria and determined that the overall rating for the risk of discharge of treated 
sewage via infiltration at current rate of 4.7ML/day on sensitive receptors during operation is 
High. 
 
The Delegated Officer notes that the above risk assessment has been undertaken without 
monitoring data from groundwater monitoring bores located between the infiltration ponds and 
the Spectacles. Should additional monitoring data become available, this risk assessment may 
be reviewed. 
  



 

40 

Licence: L6543/1991/11 

IR-T04 Decision Report Template v2.0 (July 2017) 

9.7 Summary of acceptability and treatment of Risk Events  

A summary of the risk assessment and the acceptability or unacceptability of the risk events 
set out above, with the appropriate treatment and control, are set out in Table 16 below. 
Controls are described further in section 10.  

Table 16: Risk assessment summary 

 Description of Risk Event Licence Holder 
controls 

Risk rating  
 

Acceptability 
with controls 
(conditions on 
instrument) 

Emission  Source  Pathway/ 
Receptor 

(Impact)  

1 Odour Preliminary 
treatment 
(inlet 
works) and 
secondary 
treatment 
(oxidation 
ditches, 
activated 
sludge 
return, 
clarifiers) 

Dissolved 
air 
flotation, 
thickened 
sludge 
storage, 
polymer 
dosing and 
dewatering 
system 

Air/Wind 
dispersion 
(winds 
predominantly 
southerly to 
south-westerly) 

Rural/residential 
receptors  

(Amenity 
impacts causing 
nuisance, 
potential 
psychological or 
physical health 
effects) 

Siting 1.2km from 
receptor  

Enclosed inlet 
works 

Oxidation ditches 
with concrete 
covers on mixers 

Aerated sludge 
storage tank 

Moderate 
consequence  

Unlikely 

Medium risk 

 

Acceptable 
subject to 
regulatory 
controls 

2  Unintended 
spillage, 
leakage or 
overflow 
from 
infrastructur
e that stores 
and treats 
wastes 

Preliminary 
treatment 
(inlet 
works) and 
secondary 
treatment 
(oxidation 
ditches, 
activated 
sludge 
return, 
clarifiers) 

Dissolved 
air 
flotation, 
thickened 
sludge 
storage, 
polymer 
dosing and 
dewatering 
system 

Overland flow 
and seepage 
through soil and 
groundwater 
(water table is 
approximately 4 
- 13 mAHD; 
ground level 15 
– 30mAHD) 

(Contamination 
of local soil/ 
groundwater, 
alteration to soil 
and/or 
vegetation 
condition. Health 
impacts (human 
and animal) with 
downstream 
groundwater 
users) 

Impervious 
equipment 

Hardstands 
underlying key 
infrastructure 

Maintenance of 
minimum 
freeboards 

SCADA system with 
process control 
points with alarms 
throughout the plant 
to prevent overflows 

Groundwater 
monitoring 

Minor 
consequence  

Possible 

Medium risk 

 

Acceptable 
subject to 
regulatory 
controls 



 

41 

Licence: L6543/1991/11 

IR-T04 Decision Report Template v2.0 (July 2017) 

 Description of Risk Event Licence Holder 
controls 

Risk rating  
 

Acceptability 
with controls 
(conditions on 
instrument) 

Emission  Source  Pathway/ 
Receptor 

(Impact)  

3 Discharge of 
treated 
sewage via 
infiltration at 
current rate 
of 
4.7ML/day 

Final 
effluent 
pumping 
system 
transferring 
treated 
sewage to 
the 
SDOOL 
and 
infiltration 
ponds 

Groundwater 
flows towards 
The Spectacles 
northern lakes 
(500m E)  

(Nutrient 
impacts 
potential algal 
blooms, anoxic 
events and 
alterations to 
trophic status) 

Sewage treatment 
process 

Adherence to daily 
infiltration target 

Groundwater 
monitoring 

Major 
consequence  

Possible 

High risk 

 

May be 
acceptable. 

Subject to 
multiple 
regulatory 
controls. 

 
  



 

42 

Licence: L6543/1991/11 

IR-T04 Decision Report Template v2.0 (July 2017) 

10. Regulatory controls 

A summary of regulatory controls determined to be appropriate for the Risk Event is set out in 
Table 17. The risks are set out in the assessment in section 9 and the controls are detailed in 
this section. DWER will determine controls having regard to the adequacy of controls 
proposed by the Licence Holder. The conditions of the Licence will be set to give effect to the 
determined regulatory controls.  

Table 17: Summary of regulatory controls to be applied 

 Controls  

(references are to sections below, setting out details of controls) 
1

0
.1

.1
 I

n
p

u
t 

re
s

tr
ic

ti
o

n
s

 

1
0

.1
.2

  

In
fr

a
s

tr
u

c
tu

re
 a

n
d

 

e
q

u
ip

m
e

n
t 

1
0

.1
.3

 S
e

w
a

g
e

 

tr
e

a
tm

e
n

t 

p
ro

c
e

s
s
e

s
 

1
0

.1
.4

  
M

o
n

it
o

ri
n

g
 

o
f 

o
p

e
ra

ti
o

n
s

 

1
0

.1
.5

  
E

m
is

s
io

n
 

re
q

u
ir

e
m

e
n

ts
  

1
0

.1
.6

 M
o

n
it

o
ri

n
g

 

o
f 

re
c

e
iv

in
g

 

e
n

v
ir

o
n

m
e

n
t 

1
0

.1
.7

 I
n

fo
rm

a
ti

o
n

 

a
n

d
 r

e
p

o
rt

in
g

 

R
is

k
 I
te

m
s

 

(s
e
e
 r

is
k
 a

n
a
ly

s
is

 i
n

 s
e

c
ti

o
n

 9
) 

1A. Odour 

Receipt and 
treatment of sewage 

•  • •    

1B. Odour 

Sludge thickening 
and dewatering 

• 
 • 

    

2A. 
Spillage/seepage 

Receipt and 
treatment of sewage 

 • •   • • 

2B. 
Spillage/seepage 

Sludge thickening 
and dewatering 

 • • 
  • • 

3A. Infiltration 

At current 4.7ML/day 
•  

 •  •  •  • • 

10.1 Licence controls 

 Input restrictions 

(Condition 1) The Revised Licence will subject the Licence Holder to a restriction on the type 
of waste being received to sewage only. This is a requirement on the Existing Licence. The 
Licence Holder will be approved on the Revised Licence for a maximum treatment capacity of 
12ML/day, in accordance with the design capacity of the infrastructure. This is also the 
approved capacity on the Existing Licence. The Licence Holder will also be required to report 
on the volumes of sewage accepted on the Premises (see Monitoring of operations section 